
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

final re pport  
    

Project code: P.PIP.0293 

Prepared by: Geolyse Pty Ltd and Colley Consulting 

  

Date submitted: 16 August 2013 

 
PUBLISHED BY 
Meat & Livestock Australia Limited 
Locked Bag 991 
NORTH SYDNEY NSW 2059 

This is an MLA Donor Company funded project. 
 
Meat & Livestock Australia and the MLA Donor Company acknowledge the matching funds 
provided by the Australian Government and contributions from the Australian Meat Processor 
Corporation to support the research and development detailed in this publication. 
 
Document reference:  P_PIP_0293_final report_v4.01.doc 

This publication is published by Meat & Livestock Australia Limited ABN 39 081 678 364 (MLA). Care is taken to 
[...]
Figure 36: Daily biogas production .......................................................................................................... 74 
 

Tables 
Table 2.1 – Wastewater composition ............................................................................................................ 15 
Table 3.1 – Bioengineering parameters of animal wastes (manures) .......................................................... 17 
Table 3.2 – Nutrient Sources at a sheep plant (Abattoir A), 1995 data ........................................................ 18 
Table 3.3 – Nutrient Sources at a beef plant (Abattoir D), 1995 data ........................................................... 19 
Table 3.4 – Nutrient Sources at a beef plant (Abattoir E), 1995 data ........................................................... 20 
Table 3.5 – Organic loading rates ................................................................................................................. 25 
Table 3.6 – Relative comparison of materials for anaerobic pond cover ...................................................... 30 
Table 3.7 – Design consideration for longevity and odour minimisation ...................................................... 31 
Table 3.8 – Biogas collection ........................................................................................................................ 32 
Table 3.9 – Biogas quality ............................................................................................................................. 34 
Table 3.10 – Commercially available biogas purification solutions ............................................................... 35 
Table 3.11 – Data requirements for CBA ...................................................................................................... 39 
Table 3.12 – Monitoring requirements (ideal) ............................................................................................... 41 
Table 3.13 – Indicative major component capital costs ................................................................................ 41 
Table 3.14 – Design considerations .............................................................................................................. 42 
Table 4.1 – CAL tender evaluation scores .................................................................................................... 45 
Table 4.2 – Organic loading rates ................................................................................................................. 46 
Table 6.1 – CAL commissioning plan ........................................................................................................... 71 
Table 6.2 – Risks in starting up CALs ........................................................................................................... 71 

 
 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 11 of 80 
 

 

1 Background 
1.1 Project Background 

Anaerobic ponds are a cost-effective, low energy technology for the reduction of organic carbon 
(COD or BOD) in meat processing wastewater. Unlike the high rate anaerobic technologies 
(upflow anaerobic sludge blanket reactors or IC-type systems), anaerobic ponds have proven to 
be robust and forgiving while achieving greater than 80% organic load reduction. For this reason, 
they are the preferred technology in meat processing wastewater systems for initial biological 
treatment to reduce organic load. More than half of Australia’s meat processing facilities have 
anaerobic lagoons. 
 
The primary weaknesses of anaerobic lagoons include: 
 
• Odour emission where natural crusts do not form; and 
• Greenhouse gas emissions, especially methane which has a global warming potential 21 

times that of carbon dioxide. 
 
Methane emissions from naturally crusted anaerobic ponds currently used by meat processors 
are responsible for about 50% of Scope 1 emissions for most processors. Capture and flaring (or 
energy recovery) of anaerobic pond emissions, therefore, substantially reduces greenhouse 
impacts from modern meat plants with anaerobic pond treatment technology. 
 
Synthetic covers can be fitted over the anaerobic ponds to capture fugitive odours and minimise 
greenhouse emissions through capture and treatment of biogas. There are numerous Australian 
examples of their successful use, including for the treatment of domestic wastes, starch industry, 
distilleries and chicken processing wastes to name a few. The technology is widely used 
overseas. 
 
In the red meat industry, troublesome failures of anaerobic lagoon covers were experienced at: 
 
• AMH Aberdeen in the late 1990s (outlet blockage with pond rupture resulting in Court action 

by NSW Government); 
• Throsby, Singleton in 2009 (excessive sludge build-up); 
• Southern Meats in the late 1990s (hydraulic issues and internal baffle failure); 
• Burrangong Meats, Young in 2010 (high sulphur content in biogas and excessive biogas); 

and 
• AJ Bush & Sons, Beaudesert in 2008 (start-up failure with very slow recovery). 
 
These experiences have delayed further implementation of the technology due to the clear risks 
involved and the severe consequences of failure, especially in a large facility. Previous industry 
funded projects such as the recently published Meat & Livestock Australia (MLA) report 
“Anaerobic pond cover vulnerability” (MLA Aug 2009 A.ENV.0072) have tried to address these 
risks. 
 
The industry is increasingly interested in CALs and MLA/AMPC are encouraging the roll out of 
this technology. MLA/AMPC are currently supporting two projects that will investigate the 
performance of alternative CAL designs in different wastewater treatment systems. Project A. 
ENV.0107 “Using covered anaerobic ponds to treat abattoir wastewater” will investigate the 
performance of a CAL with a floating cover. Project P.PIP.0290 “Demonstration of covered 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 12 of 80 
 

anaerobic pond technology” will be addressing the performance of CAL technology in a cold 
climate with limited pre-treatment.  
 
This project will facilitate evaluation of previous research to optimise CAL design and document 
the rationale. This will also be the first MLA/AMPC are supported application of the technology in 
a mixed beef/sheep plant. 
 

2 The project 
2.1 Objectives 

Thomas Foods International (TFI, formerly T&R Pastoral) invested in an upgrade to their effluent 
treatment system that will support the development of a long term sustainable abattoir system at 
their Murray Bridge abattoir. The upgrade included the construction of a purpose built CAL that 
includes technologies to automate sludge removal and manipulate pre-treatment to optimise 
biogas recovery. 
 
The first stage of this project included a desktop review of options and rationale for a final design 
recommendation for the overall CAL with specific analysis of key areas of risk including: 
 
1. Design loading rate; 
2. Effective automated sludge removal system (new technology); 
3. Long life covering structure; and 
4. Biogas collection and handling system. 
 
Importantly, this project also supports the evaluation and review of the theoretical design during 
the construction and commissioning phases of the CAL development. The construction report 
includes analysis of any design modifications considered and/or required in translating the 
proposed design into a functioning plant. 
 
The pre-treatment technologies at the site are substantially different from other CAL projects 
supported by MLA. The pre-treatment system allows feedstock to the CAL to be varied and a 
Stage 2 MLA project P.PIP.0340 “Manipulation of the newly constructed wastewater treatment 
system at Murray Bridge to maximise biogas production” will report on this aspect. 
 
Stages 1 and 2 of this project will provide relevant information to the wastewater treatment 
knowledge centre to fill information gaps in terms of design considerations, biogas optimisation, 
collection and handling and comparison of CAL performance at a mixed beef/sheep plant 
compared to a beef plant. 
 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 13 of 80 
 

2.2 Murray Bridge Plant 

2.2.1 Effluent System Upgrade Project 

Thomas Food International operates a sheep and beef abattoir at Murray Bridge, South 
Australia. The plant processes mixed stock of up to 11,000 sheep and 800 cattle per day. 
Historically, primary treated effluent (with some fats and solids removed) was pumped to a reuse 
area and irrigated across about 65 ha of centre pivot irrigation. The irrigation system was 
dynamic, that is, effluent generated from the abattoir was transferred for immediate irrigation all 
year round. The system had been operated in this manner for about the past 15 years. 
 
In 2009, Thomas Food International commenced an upgrade of the effluent management system 
to provide sustainable effluent management into the future. This included: 
 
• plant improvements to reduce effluent generation, improve raw effluent quality and recover 

more by-products; 
• an upgrade to the effluent treatment system to improve the final effluent quality; and 
• development of a new effluent reuse scheme. 
 
Objectives of the effluent management system upgrade are to: 
 
• provide an effluent treatment system that meets specified effluent quality targets; 
• provide sustainable effluent management for a 25 year planning horizon; 
• allow for the recovery and reuse the resource value of the effluent (i.e. methane recovery, 

nutrient recovery and utilisation, possible water reclamation); 
• meet all relevant legislative and licensing requirements; and 
• improve environmental outcomes for the local community. 
 
2.2.2 Facility Operation 

The plant processes mixed stock of up to 11,000 sheep and 800 cattle per day. The plant 
operates 5 days per week, 48 weeks per year (plant shut down for four weeks during July each 
year). 
 
Ancillary facilities include: 
 
• stock holding and handling yards equipped with cattle washing facilities; 
• rendering facilities using a continuous high temperature rendering cooker; 
• hide processing; and 
• offal processing. 
 
2.2.3 Wastewater System 

The effluent treatment system at the Murray Bridge abattoir site is made up of the following 
physical components: 
 
• red and green stream separation and primary screening; 
• a save all for gross solids and primary fat recovery; 
• a 0.65 ML equalisation tank downstream of an existing clarifier; 
• a 250 m3/hour Dissolved Air Floatation (DAF) unit; 
• a 5 ML emergency overflow pond; 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 14 of 80 
 

• Covered Anaerobic Lagoons (CALs) with biogas collection and flaring (the subject of this 
project); 

• a pump station to transfer effluent from the CALs to the Pahl Farm site; and  
• the Pahl farm site, which is comprised of: 

- two 16 ML facultative ponds; 
- a 104 ML detention pond for Helminth control; 
- 260 ML of wet weather storage to balance irrigation demand with effluent generation; and 
- 116 ha irrigation reuse area. 

 
The effluent system schematic is shown in Figure 1. 
 

 
Figure 1: Murray Bridge abattoir effluent system sc hematic 
 
 
2.2.4 Design Wastewater Flows 

Water reduction initiatives throughout the plant have been successful in reducing the current 
effluent generation to around 3.1 ML/day on weekdays and 1 ML/day on weekends (average 
weekly consumption of 17 ML/week). 
 
The effluent system upgrade is based on a design flow of 4 ML/day on weekdays and 1 ML/day 
on weekends (22 ML/week) which will provide capacity for future production expansion. 
 
This means that system components will have excess capacity in the short term. 
 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 15 of 80 
 

2.2.5 Design Wastewater Composition 

Prior to plant upgrades and changes to the primary treatment systems, the raw effluent quality 
was as listed in Table 2.1. This formed the basis for the design of the CAL system. 
 
The DAF is expected to reduce the COD by 20% which will result in a COD to the CAL being 
approximately 6,900 mg/L 

Table 2.1 – Wastewater composition 

Parameter  Value 
17/06/2009 

Value 
27/08/2009 

Value 
23/09/2009 

Average  

BOD, mg/L  5,000 4,430 9,780 6,400 

COD, mg/L  6,300 8,800 10,600 8,570 

Oil and grease, mg/L  3,300 980 1,900 2,060 

Total Suspended Solids, mg/L  4,400 1,800 2,000 2,730 

Volatile suspended solids, mg/L  4,200 1,600 1,900 2,570 

Total Dissolved Solids, mg/L  1,700 1,400 1,100 1,400 

pH 5.9 6.3 6.6 6.3 

Total Kjeldahl Nitrogen, mg/L  250 220 390 287 

Nitrate, mg/L  <5 <10 <5 <10 

Nitrite, mg/L  <5 <10 <5 <10 

Ammonia as N, mgN/L  67 73 66 69 

Total Phosphorous, mg/L  51 48 52 50 

Phosphate, mg/L  160 110 120 130 

Sulphate, mg/L  34 34 5 24 

 
2.3 Approach 

Development of the CALs has been through a staged and co-ordinated research, design and 
construction process as follows: 
 
1. A desktop review of options and rationale for a final decision recommendation for the overall 

CAL with specific analysis of key areas of risk including: 
 
• Design loading rate; 
• Effective sludge removal system (new technology); 
• A long life covering structure; and 
• A biogas collection and handling system. 

 
This is reported in Section 3 of this report. 

 
2. Development of a concept design and calling for a Design and Construction tenders. 
 

This is reported in Sections 4.2 and 4.3 of this report. 
 
3. Tendering process. 
 

This is reported in Section 4.4 of this report. 



Design and Optimisation of Purpose Built CAL 

 

 

 Page 16 of 80 
 

 
4. Design review and detailed CAL design including effluent quality monitoring to verify effluent 

loading assumptions. 
 

This is reported in Sections 4.5, 4.6 and 4.7 of this report. 
 
5. Construction of the CALs and effluent delivery system. 

 
This is reported in Section 5 of this report. 

 
6. Commissioning of the CALs and effluent delivery system. 
 

This is reported in Section 6 of this report. 
 

3 Covered Anaerobic Lagoons – A Review 
3.1 Desk Top Review 

In December 2011 a desktop review into CAL technology was undertaken. The desktop review 
assessed the design options available for CALs in the red meat industry. The review considered: 
 
• Optimising biogas production and design loading rate; 
• Effective sludge removal system (new technology); 
• A long life covering structure; and 
• A biogas collection and handling system. 
 
3.2 Optimising Biogas Generation 

3.2.1 Wastes Entering Wastewater System 

Blood has a BOD of about 200,000 mg/L. In terms of blood, cattle tend to have a blood yield of at 
least 3% of their live weight (or 5.7% of their dressed weight), which yields about 19% solids after 
drying. The raw blood yield from sheep and lambs ranges from 1-2 kg per animal but values of 
up to 3 kg per animal have been reported (CSIRO, 2003). 
 
As a consequence, it may be possible that in sheep plants a greater proportion of the blood in 
the animal is not recovered in the initial sticking/bleed out area, but instead is released 
throughout the rest of the processing line. This would potentially mean that a greater proportion 
of the blood ends up in the drain system and entering the wastewater treatment system, rather 
than in the blood recovery system.  
 
If wool falls to the floor during dressing, it may end up blocking the blood recovery drains unless 
an appropriate strainer is installed. This may also lead to more blood ending up in the 
wastewater system during cleaning.  
 
Sheep blood tends to have slightly lower nitrogen levels (1054.4 vs 1177.6 mg% or ~12%) and 
higher phosphorus levels (7.1 vs 5.7 mg% or ~25%) (Houchin et al, 1938) when compared to 
beef blood. However, the exact nitrogen and phosphorus levels may depend on feed material. 
Average values for cattle are blood containing 24,000 mg/L nitrogen and 1,500 mg/L 
phosphorus.  
 
Sheep manure is different to beef manure in terms of volume and composition. There tends to be 